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1. TENIKOI OPOI / GENERAL CONDITIONS

To moTotoinTiké auTtd eival T amoTéAeopa NG SOKIUAG TNG NXOHOVWTIKAG IKAVOTNTAS VO SOUIKOU
gToixeiou. Meplypagel aVOAUTIKG TA OTTOTEAECUATA TG BOKIUAG TTOU £YIVE OTO CUYKEKPIPEVO SOKIMIO BOUIKOU
OTOIXEIOU KAl TTPOCBIOPICEl TNV NXOMOVWTIKA TOU IKavOTNTA HE £va JOVOTINO PéyeBoc.

H dokiur TNg NXOMOVWTIKAG IKavoTNTag £yive oTo EpyaoTtripio ApxITeKToVIKAS Texvohoyiac Tou Tunfuarog
ApxiTekTOVWV oUpgwva pe Tig diadikaaieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, 1e0x0g B’, dpbpo 1,
TTAPAYPaPOG 2 KAl HETA OTTO OXETIKEG EYKPIOEIG TWV apuodiwv opydvwy Tou ApigToTeAsiou MavemoTnuiou
OeooaAovikng.

To atroréAeopa TNG SOKIKIG OPOPA ATTOKAEIGTIKA TO SOKIWIO TTOU XPNOIHOTIOINBNKE Kl TO OTTOI0 TTPOCKAUIOE
0 avaBeTng oTig eykataaTdoelg Tou Epyaotnpiou pe dikn Tou uBUvn. MNa va amodidel £va dokipio Tig idleg
TIHEG pE auTéG TTOU OidovTal OTO QUAAC amroTeAeopdTwy, Ba TTPETEl va eival 6poio Tdéo0 amd dmoyn
KATAOKEUNG 600 KAl 1o ATroyn epappoyng pe 1o Sokiulo TTou xpnaoipotroiBnke. Kade diagopoTroinan,
£0TW KAl PIKPN, UTTOPEl va 0dNyroel O BIOPOPETIKA ATTOTEAECUATA.

H dokiun TpayJaToTroinenkKe O epYOOTNPIOKEG CUVBAKEG, WOTE va TTPOKUWEI N TTPAYHATIKY NXOMOVWTIKY
IKavaTNTa TOU SOKIPiOU. Z€ TIEPITITWAN EQAPHOYIG TOU KATW aTTd GAAEG CUVBKEG WG TTPOG TIG TTAEUPIKEC
peTadooeig, o Aciktng Hxopegiwang TTou Bivel To MOTOTTOINTIKO DOKIUAG UTTOPET va UelwBsi, 1Idiaitepa av Ta
TTAEUPIKG XwpiopaTa £Xouv ian i HIKPOTEPN NXOMOVWTIKE IKavOTNTa.

To EpyacTripio diatnpei 10 diKaiwPa va XPNOILOTIOIEl TA ATTOTEAECUATA TWY BOKIHWY OF ETICTNUOVIKES
ONUOCIEUCEIG, ETTIOTNHOVIKEG QVAKOIVWOEIG, EPEUVNTIKEG EpYaoicg, KaBWg kal KABe &eidoug avaloyeg
Epyacieg kaBapd eMOTNUOVIKOU 1} EPEUVNTIKOU XAPAKTAPA, XWPIG va avagEpel To Gvopd Tou AVaBET 1 Tov
TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element. The
results obtained from measurements on the specific building element are presented in detail, and a single
figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle University
of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers, research
reports, and any other kind of studies of purely research or scientific nature, without revealing the name of
the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eo@appolopeva Mpdtutra / Applied Standards

ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4. Measurement procedures and requirements
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2.2

ISO 10140-5:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

EN ISO 717-1:2020 Acoustics - Rating of sound insulation in buildings and of building elements -
Part 1: Airborne sound insulation

EA -2/17: M 2020
EA Document on assessment for notification purposes

Kavovioudg (EE) apiB. 305/2011 tou Eupwiraiko KoivoBouAiou kal Tou ZupBouAiou yia T BéaTmion
EVOPUOVIOHEVWY OpWV EUTTOPIAg TTPOIOVTWY TOU TOMEQ TwV SOUIKWY KATOOKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling = Product standard,;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aiadikacia Aokiung/ Test Procedure

To dokipio epapudoTnke oroug BaAduoug dokipwy atmé Tov Avabétn. H Bokipr uAotroinBnke
ogUppwva e Tig dladikacicg tmou kaBopifovial oto TpoTutro ISO 10140-2:2021, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne
sound insulation

lNa tov rpoodiopiopd Tou Aeiktn Hyxopeiwong R xpnoiyotroindnke n oxéon:
R = Ls- L2+10log (S/A) oe dB 6TT0U:

L1 n péon otadun nxnTIKAG Trieons oTo BAAQUO EKTTOUTTAS 0¢ dB

L2: n g€on oTdBun nXNTIKAG TTieong ato 8aiapo Afwng os dB

S: n empdveia Tou SoKIiou og m?

A: n nxoatroppopnon Tou BaAduou AfWnS TTOU TTPOKUTITEI OTTO TN OXECN:

A=0.163 (V/ T) ge m? &trou:
V. 0 6ykog Tou BaAduou Ajyng oe m3
T: o xpoévog avTAxnong Tou Baldpou Afyng oe s

Xpovog avtrixnong: MNa Tov TTpoadiopIouo Tou XPOVou avTiXNong TTPayLAToTTo8nkav JETPNOEIC Ot
6 DIaQOPETIKES BECEIC HIKPOPUIVOU.

©0puBog Baboug: Aev atraitiBnke 8i6pbwaon yia 1o 8épuRe Bdboug
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Ta amoreAéopara TG dokIung aTig Juveg ouxvotATwy amd 100 uéxpr 3150 Hz (og TPITOOKTAREC)
Xpnoigotroinenkav yia tov Tpoodiopioud Tou Xtabuicuévou Agiktn Hxopeiwong Tou Sokiyiou
oupwyva pe To TpdTutro EN 1SO 717-1:2020.

The test specimen was mounted in the test room by the Client. The test took place under laboratory
conditions, according to ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation

of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

L2: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A : the equivalent sound absorption area in the receiving rcom given by the equation:

A=0.163 (V/T)in m? where:

V: the volume of the receiving room in m?
T: the reverberation time of the receiving room in s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to calculate
the Weighted Sound Reduction Index of the test specimen according to EN ISO 717-1:2020.

2.3 Xpnoigotroloupevog e¢omAiopog / Equipment used

Yuokeun / Apparatus Tutrog / Type | KaraokeuaoTiig / Manufacturer | Kwdikoc / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Dodecahedron loudspeaker | Lab-1217 Roister EQO019
Amplifier POA-4400A Denon Z1
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24  Odiapor Aokipwy / Test Rooms

H20
O1 Baiapol SoKIpWY eival KOTAOKEUAGHEVOI |
oUMQWVA JE TIG OTTAITACEIC TOU TTPOTUTTOU ™ol lift .
ISO 10140-5:2021* / The test rooms meet T
the requirements of the ISO 10140-5:2021* s — ro 1
standard. e H L
I
|

i
I ol

* ISO 10140-5:2021, Acoustics — Laboratory S g f W 5=13.08 m2

measurement of sound insulation of building | : H=:3.85 m o
elements - Part 5: Requirements for test facilities ‘ ‘J V1=50.37m? =
and equipment. < ff“ - SR, o

. 8 {: i 5 | - .ﬁ;
ABeBaidtnTa / Uncertainty 'é m F—S=360a08 me || 2

3 [ sl g =
1.Zuvduaopévn TUTTIKA aBeBaidtnTa / Iia ‘z”?_ : : 2 :
Combined standard uncertainty | F L
| Rw [ 0,1265 o N4 I N M-
=

2.Aieupupévn aBeBaioTnTa / i a i;‘ :S=1‘6.12m2
Expanded uncertainty | sl ’ﬁ I H=3.45 m
l Ruw ] 0.12 ‘Q; V.=55.63 m3

]

_:‘ * - _ I43‘J |

Alaotdoeig avoiypatog dokipiou/
Test opening dimensions: 1000x2000 mm

T Va/Vo=1.101>1.1

‘Oykog @aAdpou ekTrouTTAg/
Source Room Volume: 56 m3

'5=14.02 m2
" H=Z3.60 m
_eei Vo=50.49 m?

‘Oykog GaAduou Afyng/
Receiving Room Volume: 51 m?

Hyog dokiung/Test noise: Pol Bépufog
/Pink noise

@iAtpa/Filters: TpirookTapikd / third octave b
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AOKIMIO / TEST SPECIMEN
3.1 lMepiypaen / Description

Mpoiov/Product:

Karaokeuvaotrg/Manufacturer:

AvaBérncg/Client:

AliguBuvon/Address:

Eykaraotaaon/ Installation:
Ovopaocia Tpoidvrog/Product name:

Huepounvia rapaywyns/Production date:
Algotdoelg dokigiou/ Sample dimensions:

3.2 Kartaokeur] / Construction

ZEAIAA/PAGE 6/8

AaywpioTtiké / Office Partition

PAP GROUP EMIMOPIA YAAOMINAKQN KAl EZEAPTHMATQON
AE./PAP GROUP S.A

PAP GROUP EMIIOPIA YAAONINAKQON KAl EZAPTHMATQON
AE./PAP GROUP S.A

BIOMHXANIKH TMEPIOXH ©EZXAAONIKHZ O.T38, 57022
ZINAQZ, tA: 2310 570727, www.papgroup.gr

INDUSTRIAL AREA OF THESSALONIKI BK38, SINDOS 57 022,
GREECE, tel: +30 2310 570727, www.papgroup.gr

PAP GROUP EMIMOPIA YAAOMINAKQN KAl EZAPTHMATQN
AE./PAP GROUP S A

MODLES

24/11/2022

1000x2000mm

AlaxwpioTikd gnpag dounang TomoBeTnpévo ouppwya ye 10 TTPoTUTTO ISO 10140-2:2021, Acoustics — Laboratory
measurement of sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

To diTAG ouoTnua MODLES cival diaxwpioTiké ahoupiviou iAol uaAoTrivaka pe cuvBuaouo yuahiv 5+5 pe 800
GaKOUOTIKEG pePBpAveg kar 6+6 pe U0 akouaTiKEG PEUBPAVES Yo KAAUWN HEYGAWY NXOHOVWTIKWV aTaITioswy. To

OIGKeVO TOU TTPO@IA peTAEL Twv UOAOTTIVAKWY gival

oTta 25mm Kal ol eEWTEPIKEG BIaGTATEIS TOU TTROPIA B5x35mm.,

Dry office partition installed according to ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation
of building elements - Part 2: Measurement of airborne sound insulation.

A double glazed partition ideal for high soundproof requirements consisted of 5+5 (2X0.76 acoustic PVB) laminated
glass and 6+6 (2X0.76 acoustic PVB) laminated glass on either side. Modles' profile dimension is 65x35 mm and the

gap between the glasses is 25bmm.

3.3 Ateikovian / Drawing

Opening

1000 —

5521 E82
ey acoumcle

956

E

*Ta oxédla sTolpdoTnKav oo Tov Avabérn / The drawings have been prepared by the Client.
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 mipég Tou Aeiktn Hyoueiwong Aepdpeptou ‘Hyou Tou dokipiou didovial OTO ETTITUVATITOMEVO SIGYPAMHO
aTn geAida 8 oe guvapTtnon pe Tnv ouxvotnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdtw ZroBuiopévog Aeiktng Hyopeiwaong yia @acua cuxvomitwy améd 100Hz we 3150Hz eival
amotéAeopa agloAoynang cupgwva pe 1o TpoTutro EN ISO 717-1:2020 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
1ISO 717-1:2020.

AiamoTtweeioa Tiun / Determined value
21aBuiopévog Agiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Cu) = 46 (-1;-4) dB

OeooaMovikn/Thessaloniki, 22.12.2022

Aiamareupévo Epyaotipio Aokipwy / Accredited Test Laboratory E.SY.D. No 704
Kowvotroinuévog Popéag / Notified Body NB 2326

T 2
BagoiAeiog BaoiAeiadng / Vasilios Vasiliadis
Ap ApyitekTwy MnyxavikégiArchitect Engineer, PhD Ap MnxavoAdyog Mnxavikég/Mechanical, PhD Engineer
AiguBuvtig Tou Epyaonpiolyy Laboratory Director YtetuBuvog Metprioewv/Measurement Engineer
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Agiktng Hxopeiwong
Sound Reduction Index

oUu@wva pe To/according to

ISO 10140-2:2021

Kataokevaomg/Manufacturer: PAP GRQUP EMIMOPIA
YAAOTTINAKQN KAl EEAPTHMATQN A.E. / PAP GROUP S.A
Avabétng/Client: PAP GROUP EMMOPIA YAAOMINAKQN KAl

E=ZAPTHMATON A.E. / PAP GROUP S.A

Eykardotaon/ Installation: PAP GROUP EMIMOPIA
YAAOMINAKQN KAl EZAPTHMATQN A.E. / PAP GROUP S A,

Mpoiov/Product: AlaxwpioTiké MODLES / Office Partition MODLES
@dhapol dokipww/Test rooms: FW

Huepounvia mapaywyrig / Production date : 24/11/2022
Huepounvia dokipng/Testing date: 29/11/2022

AiogTdogig doxipiou / Sample dimensions : 1000 x 2000mm

Mepiypagn tou dokipiou & Tng didragng TomoBEaong / Sample & mounting description:
AloxwpIoTiKG §npdg dopnong TomoBeTnuévo cUMPWvA We To TpdTutro ISO 10140-2:2021. To SIMAG aGotnua MODLES sivo
diaxwpioTikd ahoupiviou SITTAOU vahoTTivaka HE CUVBUATHG YUOAIDY 5+5 g 500 OKOUGTIKEG MEUBPAVES Kal 646 e BUO AKOUOTIKEC
HEUBPAVES yIO KAAUWN PEYGAWY NYXOUOVWTIKWY OTTAITAOEwWY. To BIGKEVO TOU TPo®ih UETAED Twv UoAOTTIVEKWY sival oTa 25mm
Kal o EEWTEPIKES DIAOTATEIC TOU TTPOPIA B5%35mm.
Dry office partition installed according to ISO 10140-2:2021. A double glazed partition ideal for high soundproof requirements
consisted of 5+5 (2X0.76 acoustic PVB) laminated glass and 6+6 (2X0.76 acoustic PVB) laminated glass on either side. Modles’
profile dimension is 65x35 mm and the gap between the glasses is 25mm.

S dokIpiou/S test specimen: 2,00 m?
Emegaveiakr paga/Mass per unit: kg/m?
Ogepuoxkpagia/Temperature: 18 C°
ZXEeTIK uypacia/Relative humidity: 50 %
ZraTikr Triean/Static pressure 101 kPa

V Gahdpou Exmoptrig/V Source Room: 56 m?
V Quhdpou Afyng/V Receiving Room: 51 m®

f(Hz) | R(dB) | Rimx(dB)

50 20,0 314
63 32,4 39,6
80 22,0 50,2
100 | 289 48,7
125 33,4 56,8

160 40,3 49,7
200 37.4 55,0
250 37,1 50,8
315 371 54,6
400 41,3 59,9
500 43,9 63,4
630 46,6 67,3
800 45,7 72,5
1000 471 75,9
1250 46,9 776
1600 48,9 78,6
2000 48,6 78,8
2500 46,9 73,8
3150 44.8 69,0
4000 42,4 66,6
5000 40,0 61,4

AamioTweeioa Tipr / Determined value

IraBpiopévog  Acgiktng  Hyoptiwong

oUpQWva UE Ta QITOTEAECUATG METPNOEWV OF

BaAdpoug DoKIuWwY OE TPITOOKTARES

Weighted Sound Reduction Index
according to measurement results in test rooms in

third octaves

Rw (C;Ct) = 46 (-1;-4) dB

70

Kapmon pétpnang/Test curve
Mpotutn koptrOAn /Shifted weighting curve

860

Sound reduction index, R, dB —»

50

40

.

30

20

Cso.3150

Ci50-3150

125 250 500 1000 2000 Hz 4000

Frequency, f, Hz—

=-2 dB Csos000 =-3 dB Cioos000 =-2dB
=-8 dB Ci505000= -8 dB Ciri00-5000 = -4 dB

ApiBpoc/Number: A.1079.2021
Hpepounvia/Date: 22.12.2022
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Kovomroinuévog ®opéag 4Notified Body NB 2326
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